HAIRLINER AHL-60 ASSEMBLY AND PARTS LIST

\ 0
GG /R
Y FAS C R SO
K = Q25
8\/\IK\\L%E 1@4

V=
s

/




The Part Numbers with ( ) are included in the Ass'y parts written above them.

No. | Part No. Part Name Q’ty | Price No. | Part No. Part Name Q'ty Price
1 TQO01665 | Finish Belt AM (#200) 1 35 TB01183 | Front Cover Ass'y 1 set
2 TQ01646 | Retaining Ring STW-8 1 61 | (TP12437) | Label —Direction 1
3 TB01181 | Idle Pulley Sub Ass’y 1 set 36 | TP05712 |+ Screw 4 X 6 2
4 | (TQO01685) |Ball Bearing 608VV 2 37 TP00200 |Hex.Bolt5X 8 1
5 | TQO01645 | Idle Shaft 1 38 TB01144 | Housing Ass'y 1 set
6 TQO01647 | Spring 0.5 X7.1 X4 1 39 | (TP04684) | Retaining Ring C-22 1
7 | TQ01598 |Washer 6.3 X24 X 3.2 1 62 | (TQO1786) | Warning Label 1
8 | TQ01648 |Knob 1 40 | (TQO01685) | Ball Bearing 608VV 2
9 TP01924 | Hex. Nut M6 1 41 TQO1656 | Packing Gasket 1

10 TP00092 | Plain Washer M6 1 42 TQ01660 | Valve Body 1

11 TB01147 | Drive Pulley Ass'y 1 set 43 TA93070 | Valve Stem Ass’y 1 set

12 TP15729 | Spring Pin 3 X 14 1 44 TP06325 | Adjust Valve 1

13 | TQO1653 | Spacer8 X 16X 4 1 45 TP11997 | O-Ring KS-7 1

14 | TQO01640 | Drive Shaft 1 46 | TP06326 |Spacer6X 12X 1.2 1

15 TQO01641 | Belt Pulley B 1 47 TP03695 | Retaining Ring 1

16 TP11958 | Parallel Pin 7A3 X 12 1 48 | TB01152 |Lever Ass'y 1 set

17 TP06386 | Ball Bearing 607 ZZ 1 49 | (TP05498) | Spring Pin2 X 16 1

18 TP12414 | End Plate A 1 50 | (TP00460) | Spring Pin 3 X 22 1

19 TP12415 | Cylinder 1 51 TP09153 | Stop Ring O-27 X 2.6 1

20 TA9A364 | Blades (4 pcs/set) 1 set 52 TQO01664 | Exhaust Hose 1

21 TQ01638 | Rotor 1 53 TA96867 | Air Hose Ass'y PT1/4 1 set

22 TP12418 | End Plate B 1 54 TQ01649 | Roller Bracket 1

23 TP12419 | Ball Bearing 628727 1 55 | TQO1651 |E-Ring ETW-5 2

24 | CP05247 |Hex.Screw 4 X5 1 56 | TQO01670 | Roller 1

25 | TQO01639 |Belt Pulley A 1 57 | TQO01650 | Roller Shaft 1

26 TQO01652 | Cap 1 58 TP06322 | Spacer8 X 11 X3 1

27 | TQO01654 | Timing Belt 8 X 186 1

28 TB01498 | Belt Cover Ass'y 1 set

60 | (TQO1666) | Name Plate 1

29 TP00144 | Plain Washer M4 2

30 TP04075 | Washer M4 2

31 TP02638 |+ Screw 4 X 12 6

32 | TQO1659 | Guide 1

33 | TQO01657 | Side Cover 1

34 TQ01154 | + Pan Head Screw 4 X 8 2




